
The Real Dairy Company of Newfoundland
Environmental Preview Report Submittal Document

The Real Dairy Company of Newfoundland

Environmental Preview Report Submittal for

The Establishment of Dairy Secondary Processing

Submitted To: Department of Environment and Climate Change.

Submitted By: The Real Dairy Company of Newfoundland.

Submitted Date: February 20, 2023



The Real Dairy Company of Newfoundland
Environmental Preview Report Document February 20, 2023

Table of Contents

Section Page

1. The Name of the undertaking. 1

2. The Proponent. 1

2.1 Proponent name and corporate body. 1
2.2 Chief executive officers. 1
2.3 Principal contact person for purposes of environmental assessment. 1
[...]
o Fabrication Leader 
o Quality Manager 
o Assembly and Shipping 
o Electrical/ Commissioning/ Training Manager 
o Documentation Coordinator 
o HSE officer 

 
The H2Flow project management team has worked together for many years successfully 
delivering projects throughout Canada and internationally. 
 
For as much as possible, the design basis is fully assembled integrated design of the H2Flow 
treatment plant with minimal assembling and site work. This, along with the experience of the 
H2Flow team and history of working together on similar projects will assure that your project 
experiences a smooth, on time, on budget treatment plant delivery. 

  

64



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
14 | P a g e   

   4.3 Submittal Drawings 
 
Within a short time frame from the notice to proceed, H2Flow will immediately commence on the 
compilation of submittal drawings for review. 
 
 
Shop drawings shall show at the minimum the following: 

 
1. Bill of Materials 
2. General Arrangement Drawings 
3. PFD (Process Flow Diagrams) 
4. P & ID’s 

5. Equipment Cut Sheets 
6. Installation details 
7. Any required flow / performance calculations 
 

   4.4 Procurement of Long Lead Equipment 
 
 

H2Flow will ensure that all submittals are processed in a timely manner to help assist the suppliers, 
fabricators and vendors to meet or exceed their projected timelines. It should also be noted that any 
approvals with regard to long lead-time items would need to be expedited prior to the completion and 
acceptance of the final detailed design. H2Flow will track all procurement items on a "shop drawing 
tracking" form ensuring that all project deliverables meet their respective milestone dates. 
 

   4.5 Training, Commissioning, Start Up and Operation 
 
 
H2Flow understands that the transfer of responsibility for a facility and/or system to the client is a 
critical phase. H2Flow utilizes an approach that includes provision of adequate documentation, 
training, and operations support to ensure that the client can assume the facility/system in a cost-
effective, efficient and safe manner.  
 

The commissioning will be undertaken by the Design and Construction team members supported by 
H2Flow personnel with client’s operations staff present at key times. This will allow operations 
personnel to become familiar with the installed systems and will facilitate the opportunity to "hand-
over" the system to the operations personnel. 

  

65



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
15 | P a g e   

   4.6 Operation and Maintenance Manuals 

 
A detailed Operations and Maintenance Manual will be prepared for the project. The manual will 
include the following items: 
 

o Record of the installed materials and equipment 
o Record drawings 
o Equipment component data sheets 
o Maintenance instructions for system components 
o Operating instructions for system components 
o Operation philosophy (English language description) for operating systems 
o Documentation of warranties 
o Testing, and commissioning reports 

 
 

   4.7 Health and Safety Plan 
 
H2Flow will be responsible for the preparation of a health and safety plan and the implementation of 
the plan throughout the construction and commissioning phases of the project. 
 
In general, the health and safety plan requirements will be executed by: 
 

o Preparation of a Site-specific health and safety plan for the Industrial Pre-treatment plant 
project including general requirements and specific procedures based on the Occupational 
Health and Safety Act, as amended and its associated  standards  and regulations 

o Worker training standards and implementation 
o Designation of a health and safety officer 
o Work procedures such as confined space, hot work, lock-out/tag-out, personal protective 

equipment, heat and cold stress, etc. 
o Provision of site signage and warnings 
o Provision of first aid equipment 
o Communication procedures and protocols 
o Emergency response and notification procedures 

 
 

5. Signature Projects 
 
 

H2Flow would like to share and highlight some significant projects as our Signature Projects. When 
selecting these, H2Flow chose projects that we believe are representative of the key factors to be 
considered in selecting a company best suited to successfully execute your project. These key factors 
include the successful completion of complex wastewater treatment plants, with extensive design 
capability particularly related to wastewater treatment plants. The Signature Projects include: 
 
 

66



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
16 | P a g e   

1) New 5000 home housing development – Angondje, Gabon, Africa 
 
 

 

 
 

 
Design-build of a new domestic sewage wastewater treatment plant in West African country. This 
was to accommodate 5000 new homes, with 20,000 people equivalent population. H2Flow designed 
and supplied an H2Flow FER Field Erected plant, complete system suitable for the tropical climate 
and outdoor environment. The entire plant was based on built on site PERMASTORE Glass Fused 
to Steel tanks by H2Flow’s crew. The treatment process is based on Sequencing Batch Reactor type 
(SBR). The plant consisted of a primary screen, equalization tank, two SBR tanks (combined aeration 
and clarification chambers), sludge digester tank, blowers, UV disinfection, main control panel with 
PLC controller. The system is designed to handle a flowrate of 3500 m3/day. 
 
Contract Value: $3.65 Million USD 

 
 

 

 

  

67



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
17 | P a g e   

2)  Vale Mining, Voisey’s Bay, Newfoundland 

 

 

 
Design-build of a new domestic sewage wastewater treatment plant in remote mining camp. H2Flow 
designed and supplied a fully containerized, complete packaged system suitable for the harsh climate 
and outdoor environment. Due to customer’s preference and operator familiarity, the technology 

chosen was extended aeration. The system consisted of a primary screen, equalization chamber, 
sludge holding chamber, pre-anoxic chamber, aeration chamber, clarifier chamber, UV disinfection, 
sludge dewatering press and main control panel with PLC controller and remote monitoring. Custom 
modified ISO containers were utilized to house some of the equipment, as well as custom fabricated 
tankage. The system is designed to handle a flowrate that is 358 m3/day. 
 
Contract Value: $1.6 Million CDN 
 

 
  

68



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
18 | P a g e   

3)  TECK Mining – Fording River, BC 
 
 

 
 

H2Flow was contracted to treat the process wastewater of a mining company in British Columbia, 
Canada. H2Flow designed and supplied an H2FLOW FER Field Erected plant. The plant was based 
on built-on-site PERMASTORE Glass Fused to Steel tanks by H2Flow’s crew. The treatment process 
is based on Moving Bed Bioreactor type (MBBR). The system scope of supply included two moving 
bed biofilm reactors to remove BOD from the process wastewater; operating in parallel. The MBBR 
reactors comprised of two glass fused-to-steel tanks with tapered beam roof complete with access 
ladder, safety cage and platform in hot dipped galvanized steel. The dimensions of each tank were 
28 ft / 8.54m diameter x 32.5 ft/ 9.9m nominal wall height providing each a 474 m3 nominal operating 
volume. Three Aerzen PD blower packages was also provided in the system design. Maximum 
Design Flowrate was 11,358 m3/day (per MBBR). 
      
Contract Value: $1.5 Million CDN 
              

  

69



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
19 | P a g e   

4)  City of Toronto, Dufferin Transfer Station – Toronto, ON 
 
 

 
 
 
H2Flow was contracted to treat the process wastewater of a source separated organics facility in 
Toronto, Ontario, Canada. Working with Anaergia, H2Flow designed and supplied H2Flow’s FER 

Field Erected plants. The plant was based on built-on-site PERMASTORE Glass Fused to Steel tanks 
supervised by H2Flow’s crew. The wastewater treatment process is based on FIBRACAST 

Membrane Bioreactor type (MBR), while the organics waste processing is based on anaerobic 
digestion. The MBR bioreactor tanks are 550 m3 in volume each and are 15.4m diam. x 9.5m high. 
There are also many ancillary tanks (Anoxic, Buffer, Process Water and Equalization), all of glass 
fused to steel. H2Flow also provided a 5337 m3 anaerobic digester tank, as well as ancillary 
equipment like screens, in-line automatic strainer, shaftless screw conveyor package, odour control 
biofilter. Three Aerzen PD blower packages was also provided in the system design. Maximum MBR 
Design Flowrate is 500 m3/ day of very high strength wastewater, especially with ammonia. 
 
 
Contract Value: $2.55 Million CDN 

  

70



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
20 | P a g e   

5)  City of Toronto, Dufferin Transfer Station – Toronto, ON 
 
 

 
 
 
H2Flow was contracted to treat the process wastewater of a source separated organics facility in 
Toronto, Ontario, Canada. Working with Aecom, H2Flow designed and supplied H2Flow’s FER Field 

Erected plants. The plant was based on built-on-site PERMASTORE Glass Fused to Steel tanks 
supervised by H2Flow’s crew. The wastewater treatment process is based on Sequencing Batch 

Reactor type (SBR), while the organics waste processing is based on anaerobic digestion. The SBR 
bioreactor tanks are 746 m3 in volume each and are 12m diam. x 7m high. There are also many 
ancillary tanks (Anoxic, Buffer, Process Water and Equalization), all of glass fused to steel. Many of 
the tanks were also insulated and cladded. H2Flow also provided two 5700 m3 anaerobic digester 
tank, each 20m diameter by 20m high, as well as ancillary equipment like screens, shaftless screw 
conveyors, Aerzen PD blower packages, odour control biofilter. Maximum SBR Design Flowrate is 
200 m3/ day of very high strength wastewater, especially with ammonia. 
 
Contract Value: $4.8 Million CDN 
 
 
 

  

71



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
21 | P a g e   

6)  City of Chilliwack, Brewery Wastewater – Chilliwack, BC 
 
 

  
  

 
H2Flow was contracted to build a facility to process high strength brewery wastewater for a 
municipality of Chillwack in British Columbia, Canada. Working with its project partner GWE, H2Flow 
designed and supplied an H2Flow FER Field Erected plant. The plant was based on built-on-site 
PERMASTORE Glass Fused to Steel tanks installed by H2Flow’s crew. The high strength wastewater 

treatment process is based on anaerobic treatment (Upflow Anaerobic Sludge Blanket). There are 
also many ancillary tanks (Anoxic, Buffer, Process Water and Equalization), all of glass fused to steel. 
Biogas generated from the UASB reactor is collected and reused in the brewery for heating of the 
inlet wastewater for maximum anaerobic treatment efficiency and operational costs saving. Average 
Design Flowrate is 2120 m3/ day of very high strength wastewater, especially with high BOD. 
 
 

Contract Value: $3.35 Million CDN 
 

  

72



     

TECHNOLOGIES FOR CLEAN WATER, WASTEWATER, BIOSOLIDS, AND BIOGAS TREATMENT 
580 Oster Lane, Vaughan, Ontario, L4K 2C1, Canada    TEL (905) 660-9775 / FAX (905) 660-9744 

info@h2flow.com                                                                                                                                www.h2flow.com 
22 | P a g e   

Appendix A 
 

HEALTH & SAFETY POLICY – COMPANY STATEMENT 

 

Health and Safety and the protection of our environment are the two most important fundamental 

principles that our company will promote and pursue in respect to doing business. 

The company's commitment to health and safety and protection of the environment demonstrates our 

intent and commitment towards an accident free work place. Accidents are not part of our daily business, 

and are never accepted as an acceptable risk. Our Health & Safety Policy will be reviewed annually, and 

amended if need be. 

The health and safety of all employees and/or subcontractors, and their employees working for our 

company, are definitely our primary concern. 

In order for there to be no accidents and the Health & Safety Policy to be a success, the company requires 

cooperation, dedication and commitment of all levels of management, supervisors, employees, and/or 

subcontractors and their respective employees. 

Any health and safety violations by any employees and/or subcontractors or their employees will be 

considered as a violation of our company policy and will be dealt with immediately, and depending on 

the severity of the violation. 

The company definitely supports the Internal Responsibility System (IRS), which enforces that all 

different levels/parties in a work place must work together to achieve its ultimate goal of protecting its 

workers. 

It is always better to be safe than sorry. 

Michael Albanese      Jan.3, 2020 
 

President & CEO       Date 
 

73



The Real Dairy Company of Newfoundland
Environmental Preview Report Document February 2023

Appendix 9

Wastewater treatment concept process and recommended equipment

74



FLOCCULATOR

PH ADJUSTMENT 
AND CHEMICAL 
DOSING

DAF

POLYMER

AOD
PUMP

TREATED
WATER

UV

0 FOR REFERENCE ONLY MM/DD/YY BY XX

REV DESCRIPTION DATE BY APP'D

TITLE

REV

*WATER AND WASTEWATER TREATMENT EQUIPMENT*
470 N. RIVERMEDE RD, UNIT#7, CONCORD, ON. L4K 3R8 CANADA

TEL: (905) 660-9775 FAX: (905) 660-9744
www.h2flow.com

THIS DRAWING IS THE PROPERTY OF H2FLOW EQUIPMENT INC. AND
SHALL NOT BE COPIED OR TRANSFERRED WITHOUT THE WRITTEN
CONSENT OF H2FLOW EQUIPMENT INC.

PROJECT NAMEDATEDRAWN BY

DATEAPP'D BY

SCALE

ALL DIMENSION ARE IN INCHES
UNLESS OTHERWISE SPECIFIED

DRAWING No.

SHEET   OF

FP-SC-EQ-P-D-2T1-D-ST-F-UV 0
1 1

BB

LB

NTS

PRE-TREATMENT
WW BUFFER TANK
"TANK 1"
(SECTION 5) 

APPENDIX 9 PAGE 1 - WASTEWATER TREATMENT PROCESS CONCEPT AND RECOMMENDED EQUIPMENT

SEE PAGE 2 OF 
THIS APPENDIX 

SEE PAGE 3,4,5 & 6
OF THIS APPENDIX 

SEE PAGE ,7,8,9,10 & 11
OF THIS APPENDIX 

SEE PAGE 18,19,20 & 21
OF THIS APPENDIX 

SEE PAGE 12 & 13
OF THIS APPENDIX 

SEE PAGE 14,15 16
& 17 OF THIS 
APPENDIX 

75



    Plugflow Pipe Flocculator 
Model: PF 10 

Product Information Sheet 

 

Page 1 of 1 

 
 

 

 

 

 

DESIGN DETAILS 
Minimum Capacity  : 6 m3/hr 26.5 usgpm 
Nominal Capacity : 10 m3/hr                              44usgpm 
Maximum Capacity : 12 m3/hr 53 usgpm 
Head Loss Minimum : 0.05 bar                                0.7 psi 
Head Loss Maximum : 0.15 bar                                2.2 psi 

CONSTRUCTION DETAILS 
Unit Length : 2500 mm                              98.4 in. 
Unit Width : 430 mm                                16.9 in. 
Unit Height : 750 mm                                29.5 in. 
Inlet : DIN 50 mm                           2 in. 
Outlet : DIN 50 mm                           2 in. 
Weight Empty : 85 kg                                      187 lbs 
Weight Full : 165 kg                                    363 lbs 
Coagulant Dosing Point  : Quantity 1  
pH Correction Dosing  : Quantity 1  
Polymer Dosing Point  : Quantity 1  
Sampling Points : Quantity 5 Ball Valves  

MATERIAL OF CONSTRUCTION 
Piping : Polypropylene(PP) 
Frame : Polypropylene(PP) 
Dosing Points  : PVC  
Sampling Points : PVC Ball Valves  
 

 

APPENDIX 9 PAGE 2

76



Containerized
Dissolved Air Flotation:  
Compact, Rapid and Economical Solution 
to On-Site Treatment

www.h2flowDAF.com
ISO 9001:2015 Certified

APPENDIX 9 PAGE 3

77



H2Flow can provide Dissolved Air Flotation (DAF) 
units in fully containerized, pre-engineered, 
factory tested, modular containers. This 
provides a flexible, easy-to-install, and 
affordable solution for smaller scale 
wastewater treatment requirements.

Containerized units eliminate on-site building 
requirements and reduce project delivery 
schedules in order to meet tight compliance issues.

The containerized DAF unit generally contains everything required  
for treatment, with the exception of influent equalization and sludge storage 
tanks. Normal expected removal performance is as follows:  

     •    90-95% of Total Suspended Solids (TSS) 
     •    90-95% of Fats, Oils & Grease (FOG) 
     •    90-95% of insoluble Biochemical Oxygen Demand (BOD) 

These modular Dissolved Air Flotation units can be used for normal operation, rentals and plant pilot testing. Minimal on-
site time and labor is required to hook-up and run. Units are plug & play within hours of arriving at site. 

AVAILABLE MODELS:
20FT LONG CONTAINER:
CA5: for 5 m3/hr (22 usgpm) – 8.5 ft wide, standard   
CA10: for 10 m3/hr (44 usgpm) – 8.5 ft wide, standard       
CA15: for 15 m3/hr (66 usgpm) – 10 ft wide, custom

40FT LONG CONTAINER:
CA15: for 15 m3/hr (66 usgpm) – 8.5 ft wide, standard       
CA20 for 20 m3/hr (88 usgpm) – 8.5 ft wide, standard

DUAL WIDE 40FT LONG (2 ATTACHED CONTAINERS SIDE BY SIDE):
2CA20, 2: for 20 m3/hr (88 usgpm) - 17 ft wide, custom   
2CA30: for 30 m3/hr (132 usgpm) - 17 ft wide, custom  
2CA40: for 40 m3/hr (178 usgpm) - 17 ft wide, custom   
Larger sizes available in Dual Wide container format

Custom container options available, including stackable arrangements

EQUIPMENT AND TECHNOLOGY

H2Flow can provide Dissolved Air Flotation (DAF) 

Containerized units eliminate on-site building 

schedules in order to meet tight compliance issues.

The containerized DAF unit generally contains everything required 
for treatment, with the exception of influent equalization and sludge storage 
tanks. Normal expected removal performance is as follows:  

90-95% of Total Suspended Solids (TSS) 

Flocculator

DAF Sludge
Holding Tank

DAF

Sludge
Pump

Polymer

Coag
pH

To Sludge
Disposal

To Sewer

Flowmeter

pH Sensor

Tank

Submersible
Pump

DAF Container

APPENDIX 9 PAGE 4

78



FEATURES AND OPTIONS:

UTILITY REQUIREMENTS
3 phase Power  230 V / 460 V / 575 V 
Single Phase Power 120V
City Water   4-8 lpm (60  - 120 gph) @ 60 psi

STANDARD FEATURES – FACTORY INSTALLED AND TESTED
DAF Unit  Model Alpha or Delta, 304SS Material of construction
Flow Monitoring Electro-magnetic flowmeter with totalizer
Chemical Dosing Caustic and/or Acid, Coagulant, Emulsion Polymer
Pipe Flocculator  Polypropylene with pH Loop

Chemical injection ports c/w back pressure valves
pH Monitoring  pH controller and pH probe
Recirculation Pump For air saturation (air compressor included)
Skimmer Drive  Sludge raking system with speed control 
Sludge Removal  Electric operated diaphragm (EOD) pump
Control Panel  NEMA 4X enclosure in 304 SS, UL / CSA approved,

Allen-Bradley PLC Controller, colour touch screen  
HMI & E-Stop

Data Access  Remote monitoring, data logging, troubleshooting
Ventilation  Motorized exhaust fan and louvers, timer
Interior Electrical Fluorescent lights, plugs, switch, breakers
Container Entry  Standard container latched opening doors

AVAILABLE CONTAINER OPTIONS
Climate Control  Heating and / or Air Conditioning
Insulation  Rigid wall insulation, undercoating foam spray
Flooring  FRP, Aluminum or Painted Steel
Interior Finishing HDPE Wall and ceiling panels
Classified Area  Class 1 Div.1 or Div.2 ratings available
Container Entry  Lockable man-door & windows
Double Wide   Two containers side by side to accommodate larger 

DAF units and more space

Also available:  Feed Pump, Screening, Equalization Tank, Biological  
Treatment, Sludge Holding Tank, Sludge Dewatering Press System

APPENDIX 9 PAGE 5

79



TYPICAL DAF TREATMENT FLOW DIAGRAM, DESIGNED AND SUPPLIED BY H2FLOW

Rotary 
Screen

Screenings

Sludge
Pump

Dissolved Air
Flotation

Unit

Feed
Pumps

Flow
Meter

FLOCCULATOR
Equalization

Tank

Collection
Sump

Submersible
Feed Pumps

Raw

Influent
Recirculation Pump

Effluent to
Sewer or Further

Treatment

Hauling /
Disposal

Optional Sludge Treatment

Sludge
Tank

PLC Panel
Controls entire DAF system

www.h2flowDAF.com

pH Adjustment and 
Chemical Addition

Dewatering Press

Solids Discharge BinLiquid Discharge

RENTALS CUSTOMERS

 

INSIDE A CONTAINERIZED DAF

APPLICATIONS
Food and Beverage
Pulp & Paper
Automotive
Metal & Steel
Chemical & Petrochemical
Mining
Power Generation Facilities 
Water Treatment Plants
Wastewater Treatment Plants
Solid Waste Treatment Facilities 
Oil and Gas
Electronics 
Recycling Facilities

WATER AND WASTEWATER 
TREATMENT EQUIPMENT
Engineered Solutions
Design Assistance
Quotations, Specifications and Drawings
Pilot Trials and Chemical Jar Testing
Spare Parts
Start-Up and Repair Services
Operator Training
Support and Troubleshooting
Maintenance Contracts
Rentals
Turn-key Installation Services
      

SERVICES

 

CLEAN WATER OVER WEIR

DAF PILOT & RENTALS 
H2Flow offers complete ready 
to go mobile DAF units. 

Allow us to show you what a 
DAF can do for your water.

TORONTO:
580 Oster Lane, Vaughan, 
Ontario  L4K 2C1 Canada
Tel: (905) 660-9775

MONTREAL:
2398 boulevard Rosemont, 
Montréal, Québec, 
H2G 1V1 Canada   
Tél: (514) 228-3327www.h2flowDAF.com        info@h2flow.com

2398 boulevard Rosemont, 
VANCOUVER:
105–19623 56th Ave,  
Langley, British Columbia, 
V3A 3X7 Canada   
Tel: (604) 908-7398 

 

SKID MOUNTED UNIT

 

CONTAINERIZED UNIT

APPENDIX 9 PAGE 6

80



ISO 9001:2015 Certified

MBBR
Wastewater Treatment for  

 Communities and Industries
An incredible combination     

of technology and efficiency

www.h2flowTILT.com

APPENDIC 9 PAGE 7

81



DESCRIPTION & FEATURES

TILT Treatment Plants 
DESCRIPTION
The TILT treatment plants are an innovative, radical departure 
from conventional wastewater treatment plants.  
Not only do they utilize modular ISO containers as the basis for  
the treatment plant, but H2FLOW has revolutionized the industry 
by tilting the containers onto their side, hereby maximizing  
oxygen transfer efficiency in the aerobic treatment reactors. 
This is a unique idea protected by worldwide patent submission.

TILT SOLUTION - WHY IT MAKES SENSE
The idea of tilting the container onto its side makes complete sense. When it comes to containerized wastewater  
treatment plants, our competitors try to work within the normal height of a standard container 2.6 or 2.9m (8.5ft or 9.5ft). 
We came up with the idea for tilting the container onto its side and using the length 6.1m (20ft) to maximize oxygen  
transfer efficiency. A tank with a depth of around 6.1m (20ft) is the standard used to design a wastewater treatment plant 
aeration basin, so why not do that in containerized systems also?

TILT MBBR - MOVING BED BIO REACTOR
The TILT MBBR is an incredible combination of technology and efficiency. The TILT MBBR system is based on the concept 
where moving plastic carriers with fixed biofilm remove organic and inorganic substances in the water.  

The Biowater biofilm carrier elements are freely mixing around in the reactor and are specially designed for biofilm growth. 
It offers a great alternative to problematic membrane treatment systems. It has all the benefits of traditional biofilm  
processes such as RBC (Rotary Biological Contactors) but with many additional benefits. Trouble free, simple operation.

The bacteria will grow and develop a solid biofilm on the large protected surface area. The moving pattern of the carriers 
in the reactors will also provide a natural removal of excess biofilm, due to the shear forces between the carriers and the 
water in the reactor. A well developed biofilm can handle an extremely high load of nutrients while avoiding problems  
associated with clogging or shock.

 Transportable 
 Integrated 
 Local 
 Treatment

Screen Clarifier Optional Filter Optional UV Disinfection

TILT MBBR

APPENDIX 9 PAGE 8

82



SYSTEM FEATURES
•     Lowest cost system (per unit volume treated) available on the market     

•     Very compact & occupies less space than any other wastewater treatment plants

•     The system is based on standard ISO freight container dimensions 

•     Less maintenance, low capital & operating costs 

•     Simple assembly and operation

•     Easily transportable anywhere - ship by rail,  
       truck and cargo ship 

•     Easy start up, fully automatic operation, 
       reliable & robust once started

•     Central control panel for easy operation

•     No need to add micro-organisms

The above technologies are combined in a 
prefabricated, skid mounted and standardized 
tank, suitable for national & overseas  
transportation as ISO freight containers.  
Combined with an auxiliary container to house 
items such as screening, control panel,  
instrumentation, blower, clarifier, etc. it provides 
a complete treatment solution.
 
SIZING AND DIMENSIONAL CRITERIA
H2FLOW offers standard models from 50 to 1000 
m3/day. We manufacture smaller or larger plants 
in different configurations. 

The core of the TILT system is its 20ft long  
reactor vessel which is made of 304 stainless 
steel. The frame supporting the tank is painted 

carbon steel. Multiple tanks and configurations can be implemented  to suit any particular need. Systems with additional 
requirement to effluent removal on BOD, COD, Ammonia, or Nutrients  will normally require longer retention time and   
will consequently have lesser treatment capacity or require multiple tanks. Such systems will be designed as customized 
systems based on the customer’s influent analysis and effluent removal requirements. Contact us with your applications.

TECHNOLOGY & SPECS

APPENDIX 9 PAGE 9 

83



PRE-TREATMENT SYSTEM TANK
As an option, H2FLOW can provide a two chamber combined primary settling/equalization tank. The primary chamber  
separates paper, sanitary plastics, and settleable solids. The equalization chamber provides buffer capacity sufficient to 
level out the daily peak flows. This tank would be positioned horizontally and would be supplied with a bioreactor feed 
pump arrangement. The pump is level controlled and has a capacity which is 2-3 times the average daily flow.  
 
BIOLOGICAL TREATMENT SYSTEM
The  bioreactor  comes  in  one  or  two  stages  depending  on  required  treatment efficiency. Treatment plants requiring 
treatment efficiencies higher than 80-85 % need a two-stage system. The bioreactors degrade dissolved organic matter 
by oxidizing it into carbon dioxide, which escapes into the air, and to biomass that 
becomes activate sludge. In the MBBR and CFIC® configurations, suspended, free 
floating biofilm carriers provide a large, protected biofilm surface for the bacteria 
and is simultaneously growing the active biosludge inside the reactors.

CLARIFICATION SYSTEM
The treated wastewater flows into a clarification stage where the suspended 
solid settle by gravity, dissolved air flotation or other mechanical means and 
provides the final clarification of the effluent. Tertiary filtration is also available 
as an option.

EQUIPMENT SPECIFICATIONS
•     TILT plants are fully automatic.
•     Main components pre-assembled and tested before shipping.
•     Stainless Steel  BioReactor Tank, insulated.
•     All liquid wetted parts in 304 Stainless Steel.
•     Biowater Media™.
•     SS Internals and coarse bubble 
       aeration system. 
•     Necessary cables & accessories.
•     Positive displacement blower(s).
•     Submersible feed pump(s).
•     Necessary piping & valves (PVC or SS)
•     Motor Control Panel.
•     Electrical control panel with start/stop 
       push buttons, lights & remote alarm.
•     Remote Control panel access.

TILT wastewater treatment plants provide  
a cost effective and elegant solution to 
communities and industrial customers  
around the world.

TECHNOLOGY & SPECS cont.

TORONTO:
580 Oster Lane, Vaughan, 
Ontario  L4K 2C1 Canada
Tel: (905) 660-9775

MONTREAL:
2398 boulevard Rosemont, 
Montréal, Québec, 
H2G 1V1 Canada   
Tél: (514) 228-3327

VANCOUVER:
105–19623 56th Ave,  
Langley, British Columbia, 
V3A 3X7 Canada   
Tel: (604) 908-7398 www.h2flowTILT.com            info@h2flow.com

APPENDIX 9 PAGE 10

84



 
  

 

 

TORONTO – MONTREAL – VANCOUVER 
Tel: 905-660-9775  1-888-575-8642 
info@h2flow.com    www.h2flow.com 

 Biofilm Carrier 
Product Name – BWTX™ 

 

Application 
The BWT X™ Biofilm Carrier element is used in biological treatment processes 
for both water and wastewater treatment. 

 

Design 

The BWT X™ elements consist of nine (9) cells, with following dimensions: 

 

Width/Height : 14.5 mm (±0.5 mm) 
Length : 8.2 mm (+0.2/-0.2mm) 

Outer Perimeter : 55 mm 
Inner Perimeter : 197 mm 
Wall Thickness : 0.35 (±0.1 mm) 
Note: Tolerances according to DIN 16941/3. 

 

Material 

Material : Polyethylene, High-Density (HDPE). 
Colour : Natural 

Specific Weight :  
Raw Material 0.96 (± 0.02) kg/L 

Extruded Material 0.95 (± 0.02) kg/L 
Note: Add-Max® 104 added to material to improve stabilization for extruding process. 

The biofilm carrier elements are produced from a material and with a procedure that 
ensures that material will have a prolonged aging time; guaranteeing proper 
operation for its service life, provided that the carrier elements are: 

• stored and packaged, as from the producer, and; 
• applied in the biological reactors, according to standard practice. 

 
The shape of the biofilm carrier elements may in some cases be irregular, which has 
no negative effect on the total guaranteed specific surface area. 

 

Specifications 
Carrier Element :  

Specific Surface Area (Protected) 650 m2 per m3 
Weight 131 kg/m3 (in bulk, at production) 

 

Quality Assurance 
The producer is instructed to visually inspect/test to control form, dimensions and 
density (kg/m³ in bulk), to ensure conformity to specification. 

 

APPENDIX 9 PAGE 11

85



    Dissolved Air Flotation 